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TEST REPORT
Client :

GPO 443

Test Number   :

Issue Date       :

15-002315

North Geelong VIC 3215 Print Date        : 29/05/2015

29/05/2015

Basford Brands Pty Ltd

Sample Description Clients Ref : "Transcend"

Triple weave blockout fabric

Colour : Red

100% PolyesterNominal Composition :

Nominal Mass per Unit Area/Density : 250g/m2

AS 1530.2-1993 Methods for fire tests on buildng materials, components and structures. 

 Part 2: Test for flammability of materials

Date Tested 29/05/2015

Flammability Index 19

Length Width

Spread Factor 117

Heat Factor 12

Maximum height (d)

Mean 3.510.6

Coefficient of Variation 10.1 %44.5

Heat (a)

Mean 1.5 °C.min7.7

Coefficient of Variation 0.0 %69.6

Number of Specimens Tested 59

Observation Melting, dripping and visible smoke.

These test results relate only to the behaviour of the test specimens of the material under the 

particular conditions of the test, and they are not intended to be the sole criterion for assessing the 

potential fire hazard of the material in use.

0205/11/06

Samples, and their identifying descriptions have been provided by the client unless otherwise stated.

AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test

results relate only to the sample or samples tested. The above test results are designed to provide THE

CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the

content and format of the advertisement have been approved in advance by theManaging Director of 

AWTA Ltd.
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